TEST REPORT

BL. 0047114 -1

APERAM STAINLESS EUROPE

Supplier Lot / Lot Fourn f Band Nr

COIL 4404 10 6,0 X 50,0

@ @r@m RELEVE DE CONTROLE
WERKSZEUGNIS Date 26/09/2014
Aperam Stainless Services & Solutions Luxembourg 5 A According to / Selon ! Nachdem
EN 10204
Avenue de Europe Site du PED - BP 55
L4801 RODANGE
Tel +352 50 54 B1 1
Fax +352 50 54 B1 64
Manufact / Product /MHerstell ltem ! Article / Produke

Steel Designation / Designation Acier / Stahlbezeschnung

EN 10028-7 WNR 1 4404/1 4401
EN 10088-2 WNR 1 4404/1 4401
ASTM A 240¢M) TYPE 316L/316
ASME SA 240 TYPE 316L/316

43300450
Customer / Chent / Kunde
Heat N° / N° de coulee / Schmeiz Nr DAMSTAHL A'S
433004
Order { Commande | Order

408028855 - 01

Reference [ Reference | Referenz
513655/MSA

AD 2000 W2 — AD 2000 W10 — PED 97/23/EC

Mill Certficate / N° de Cerhficats / Prufzeugmis Nr
14K0038136 14K0038136-CE

Chemcal Analysis ! Analyse Chimique / Chemische Zusammensetzung

C Si Mn Ni Cr Mo T N S P Cu Al
Cast Analyala
Analyss Couida 0019 | 0,35 1,32 | t0,0t | 16,74 2 .03 | 0,008 | 0,031
Mechamical Properties / Propnétes Mecamiques / Mechanische Werte EN 1000241
E:::iuwﬂggll;l;‘lcm E:i’is;:nﬁ:é lﬂf_raulr.rn Elifnngemalﬂggaunﬁﬂy g:lr‘:l"ée“
Delingramee MPA || Zugfostgkeit MPA | Bruchdehnung % || Haarte “
RpdZ% Rp1% Rm AS 50 mrm HRE DDG
305 337 61 52 834 50
Matenal identdication | Identification Matiére / Identifizerung Sachgebiet
Lot Nr ‘Weiglt Lot Nr Weight Nr Weught Lol NP Waight
H lat Poxcls N inf Pods N Lot Poids N Lo Pouds
Los Nr Gewncht Log Mr Gewcht Los Rr Gewchl Los Nr
*g Ky g Kg
Q798540 1522
Q798541 1225
BoR1Z218677
1 I I
Number of lots / Nombre de lois / Bunde Anzahl 2 The Inspector
Le Responsable
Total weight ! Poids Total / Gesamt Gewicht [Kg] 2747 Der Werksachverstaendige




A MILL CERTIFICATE BS EN 16204/3 1 N-Nr-N 14K0038136-05 Y01 A3
CERTIFICAT DE RECEPTION NF EN 10264/3 |
ABNAHMEPRUEFZEUGNIS DIN EN 10204/3 1
AGZ
Certified acc PED 92/23/EC Annex [ § 4 3 by Certtfication Body 0036 of TUV SUD
Correspandenticadres Industrie Service GimbH with cait No 3 14/2007/MUC Renoanced of counter signature
Aperam Genk asrecd by TUV SLID (9/5/2007) Approved ace AD 2000-Merkblatt WO/ TRD 100 by
Swmnenwijctweg 5, Poort Genk 7523 TUV 50D Industne Service GmbH Confirmation letter from TUVSUD [ndustne Service
3600 Genk, Belgum GibH ot 07/05/2010 about the wnttortnety of cotls ace AD2000 W2 44 1 1
Tel +32{0)893021 11
aal Tech Reg AD 2000 W2 — AD 2000 W10 —- EN 13445-2 705
Manunfacturer's works order number Sarveyor's mark Purchuser ard/or consignee Purchaser's order aumber
N® de la commande usine producinee Cachet de Vexpert N K Chent etfou destinataire N® de commande chent
Werksauftragsnummer Stetnpel des Besteller undfader Empfagnger Kundenhestellnummer
£0219839/01-20699/602/01 Werkssachverstaendigen 467007628
A8 03| APERAM SS&5 LUXEMBOURG AOT
Product - Preduit - Erzengnis [5 AVENUE DE L'EUROPE Customer aricle prmber
COTL HOT ROLLED ANNEALED+PICKLED UNTRIMMED N article chent
COIL LAMINE A CHAUD RECUITHDECAPE,NON REFENDYU 4801 RODANGE Astikelnummer des Kunden
CUIL WARMGEWALZT,GEGLUEHT+GEBEIZT UNBESAEUMT LUXEMBOURG ART005277
B0O1 A0S ADY
Steel designahion B02 Funish Sieeimaking process CTO Product delivery comhition
Dresignation de {facer Presentatron | Mode d'elaboration de Tacier - Swhthesstelhungverfahren Erar de livrason du prodwnt - Lieterzustand
Stahlbezerchnung Ausfuchrung | Prod proces Elevirie are furnace - VODYAOD - Contrnuous casting
EN 10025-7-2008 [ 4404 ¢ | 4401 ‘D Proc fabric  Four a are - VOD/AGD - Coslee contnue Solutien fremted
EN 10088-2-2005 { 4404/ | 4401 D Fertgangsablauf Elekiro-Ofen - VOD/AGD - Stranggussanlage Hypertrempe 1950 °C
ASTM A 242-;n I3TYPE 316L/ 316 NO [ Any supplementary roquircments B03 | Loesungsyeg! tabgeschreckt
{"SME 84 240-2013 TYPE 316L./ 316 NOt Prescriptions supplementaires - Zusatzliche Anforderunyen Forced air-water/air forcé-esu
EN [0088-4-2009 1 4464/ | 4401 D
Geblaese Luft-Wasser BO4
NACE MR 01754180 15136-1/ (S0 15156-3 — NACE MR 0103  ASTM A480 / A480M - ASME SA4E0 /SA480M /7 DIMENSION AND SHAPETOLERANCES ACC TO ENTSO
W42 4 CORROSION TENT ASTM A262-E OK // CHARPY ¥V ENERGIE DE RUFTURE ABSORBEE PAR CHOC (EM 1423 7) MINGQI
206
Identification of the product 807 Dimensioas Number of preces Boa
[dentification du produit - Ideatifimerung des Erzeugnesses Dimenszons - Abmessungen Wb de preces - Stueckzahl 1
MELTED 1IN BELGIUM, MADE IN BELGIUM
Thickness BOY f widih Bt Length B11
Coln Heatn Epaisseur - Staerke Largeur - Braite Longueur - Laenge Met werght B13
N Bobine - Band Nr N Coulee - Schruclz No 5 00 mum 1250 00 mm Posds net - netto Gewrcht 24136 KG
43300450 433004
CHEMICAL ANALYSIS - ANALYSE CRIMIQUE - CHEMISCHE ZUSAMMENSETZUNG
C S Mn N Cr Mo T N S P Co
Reqmired -Exige  %mims 1900 1630 200
Anforderung %utaxt |0 030 | 075 200 1300 800 |250 0100 JoOIS 0045
Cast Analysis} 0019 |0 35 132 1001 1674 |200 0039 o008 |odoat 0122
Analyse coulee
Anaigse Schmelze| crzl  cm cral ol crs|l ] cre]l crs]l  cm]  om caz]  ces| cee| casl cme
Pasitive matenal wentification carmed out O bs2
Tests de verfication de ja contattnite de la nuance fourme  OK
Verwechslungprueleng wurde durchgefuehrt QK
co4 co3
Locatien {1} MECHANICAL PROPERTIES - PROPRIETES MECANIQUES - MECHANISCHE WERTE  EN SO 6892-1 B Cc20
Room temperature - Temperature amblante - Reumtewipersiur Test lemperature (°C) Co3
Diection (2} Yreld or proof strenpth Tensile Stremgth Elongation sfter fraciurd Hardness | Yield ar proof sirength | Tensile str | Elanganon %3
[ —— Limite d'elashicite Resistunce z [a trachom Allongement apres rupt  § Durcte L d'clasticite Resist MPy Aflongement
E:que Dehngrenze MPa Zugfestigkeat MPa [ Brchdehmung % Haerte Pehngrenze MPa Eugfestigkest | B hdvhmang
Anfardenung Rpf 2% Rp1% Rm AS S0mm |HRB c3o] Rp02% Rpl% Rm AS
i 220 260 530 40 40
et 680 95
i T Obiamed 305 337 401 33 52 8
Obtenu
2 Ergebasse £0
G11 Ci4 c12 C13 15 Ca1 C16 C17 ci8 c1g
Tmpact strength test Corrasion test ED 2(TVR(T) Sample
Essar de resilience Test de corrpsion % Thickness
Kerbschlagzactugkeitstest Korrosionstest
C40I ) C44 50 5 98mm
EN ISO 365172 - A OK C50 C51 c52 C53 Ch4 C55 cos
C4z D51 tternal sleantiness A B [ D foird
Locaton of the sample (1) The delivery 15 m accordance with the order Orgamsation mspecttot
Emplacement de 'echantillon La fourniture est contorme aux cxgences de la commande Organisme ot/ou service controle
Lage des Probenabschmittes Die iefenung entspricht den BestelFhedingunigen 201] Ucberwachungsabieslung ADS
[ Front - Debut - Anfang Packing hist
2 Back - Fmn - Ende Avis dexpedition 2014044044-20699 Quality Department
3 Middle - Milnu - Mitte Ca11 LelerscheyNumemer A10
Direction of the test pileces (2) Marlang, mspecaon sod measerement  without objection 28/8/2014
Omentutson des eprouvettes Contedle de marquage, d'aspedt et de dimensons  satisfassan(s
Probenrichtung Prucfung der Stempelung, des Oberflaechenaspekes und der The mspector
I E;anwelisc -1 ‘I“rz;ﬂ:rls -iOﬂucr Abmessungen  ohne Beanstandung Le responsable D Raemackers
ngitudingl - Long - taengs CoE D61 | Der Werkssachverstaendige zZaz

Z30Q704 - PS5




A0 MILL CERTIFICATE BS EN 10204/31 N-Nr-N 14K0038136-CE vo1 A3
CERTIFICAT DE RECEPTION NF EN 102043 1
ABNAHMEPRUEFZEUGNIS DIN EN 10204/3 )
AD2
§ Faetory Productian Control certitied by TUY SUD Indusine Service Gmobh
Correspondenticadres wih cerhificate nr 0036-CPD-43-201 1
Aperam Genk In comphiance wath the Construction Product Dirsctrve nr 891 06/EEC
Swinnenwyjerweg 5, Poort Genk 7523
3600 Genk, Belgium
Tel +32 (84302111
AD1 Zng
Manufacturer's works erder numbrer Surveyor's mark Purchaser and/or consignee Purchaser's order namber
N? de [a commandc usine productrice Cachet de l'expert Chent etfou destinataire N® de comnsande chent
Werksaultragsnummer Stempel des Bestelier und/wder Empfaenger Kumtenbestellnumner
80219839/01-20699/602/01 Werkssachverstacodifen | 407007628
A08 APERAM S5&5 LUXEMBOURG A7
Product - Produif - Eyzevpms 15 AVENUE DE LEUROPE Customer ariicle number
COILHOT ROLLED ANNEALEDHPICKLED UNTRIMMED N article (hens
COILLAMINE A CHALD RECUIT+DECAPE,NON REFENDU 4801 RUDANGE Artikelnurmmer des Konden
COIL WARMGEW A LZT,GEGLUEHT*GEREIZT UNBESAEUMT LUXEMBOURG ARTO85277
801 A6 AQB
Steel desypnation Bo2 Fimash Steelmaking process CT0| Product delvery condifon
Designation de l'acier Presentahon | Mode d'elaboration de Pacier - Stahiherstellungverfaliren Etat de lsvnnson du produt - Lieferzustand
Stahibezei hnuoy Ausfuehrung | Prod proces  Elevtn, arc furnace - VOD/AGD - Cantinuous casting
BN 10088-4.7000 [ 4404/( 4401 D Prm. fabrw  Four @ arc - VOIVAQD - Coutee continue Selution treafed
Fertigungsablauf Elektro-Ofen - VOD/AQD - Stranggussanlage Hypertrempe 1050 °C
< i 1
Any supplementzary requirements 803 | Loswungsgeghtubgeschreckt
Prescriptions supplementaires - Zusatzliche Anforderungen Foreed sae-water/air force-ean
Gebiaese Lutt-Wasser B04
206
Idenafiestyon of the product 807 Dimensions Number of preces B8
Identification du produit - Idennfizierung des Erzeugmsses Dimensions - Abmessurgen Nb de pieces - Stueckzahl 1
MELTED IN BELGLUM, MADE iN BELGIUM
Thickess BO3 wdth B10{ Leagth 811
Coillu Heat o Epmsseur - Stacrke Largeur - Brere Longueur - Laenge Net weight B13
N Bobine - Band Nr N Coules - Schmelz Nr & 00 mm 1250 60 mm Pouds net - nctto Gewseht MM KG
43300450 433004
CHEMICAL ANALYSIS - ANALYSE CHIMIQUE - CHEMISCHE LUSAMMENSETZUNG
C S Mn M Cr Mo T N s P Co
Required -Exige,  %mint 1009 16 50 200
Anforderung Shroav 10 030 075 240 1300 18 00 150 0190 10018 1045
Cast Analysis [ 0019 633 132 1901 1574 200 039 0408 003E 0222
Analyse coulce
Analyse Schmelze| 7y crz €73 cra C75 c7e c77 c78 cre c80 =Y c8z ca3 c84 cas cag
Positsve matenal dentification carned out 0K 52
Tests de venfication de la conlormate de la nusnce fowme OK
Verwechslungpruefung wurde durehgefuehrt OK
Co4 ©93
Location (1) MECHANICAL: PROPERTIES - PROPRIETES MECANIQUES - MECHANISCHE WERTE EN ISO 6892-1 B cz0
Ruom temperature - Temperuture ambuante - Raumtemperatur Test temperature (°C) ca3
S
Dhrection (2} Yeeld or proof strempth Tensile Strength Elenganien after fracturd Hardness | Yield or pronf strength | Tensile sir | Elongation %
Reamred Linute d'elasticite Remstance a la tracuien Allongement apres rupt | Durcte Limute d'elasticite Restst  MPa} Allongement
E::;c Behngrenze MPa Zupfestigkett MPa | Bruchdehnung %o Haerte Dchngrenze MPa Zugfestigkeit § Brachdehnung
Anfarderung Rpt 2% Rpl1% Bm AS S0mm_|HRB  C30| Rp0 2% Rp1% Rm AS
Tra 270 260 530 40 40
naxs 630 95
] T Obtnned 305 337 604 53 52 &3
Obtenu
2 Ergebmsse &0
c11 ci4 cr2 Ci3 G15 [ex}] Cci6 ci7 c18 c1g
Impuet strength est Corroszon lest E0 2¢TVR(T), Sample
Essai de resilience Test de corrosion % Thickness
Kerbschlsgeachipkentstest Korrosianstest
caof e s 50 5 0%mum
EN IS0 3651/2 - A OK cat ca1 252 [alik} C54 <85 COF
fol %) 05T [ stermal cleanliness A B C D C57
Location of the sample (1) The delevery 15 1n accordance with the erder Orgamisaton mspection
Emplacement de 'echaanllon La fourmiture cat cortorme au< cxigences de e commande Orgamsime et/ou service controle
Lage des Probenabschmittes Dne lisferung entspricht den Bestellbethngungen Z01 | Ueberwachungsabterlung ADS
I Front - Debut - Antang Packing hst
3 pack - Fin - Ende Avis Ecapedition 2014044044-20699 Quality Department
1ddie - Mkien - Mate co1 [ LieferschemMNummer ATG
Direchiop of the tesi preces (2) Marking, tspection and measurement without objection 28/8/2014
Onentenon dis eprouvettes Cantcdle de marquage, d'aspect ot de dimenstons  satisfarsants
Probennchtung Pruefung der Stempelung, des Obertlacchenaspekts und der Tte snspecior
;J.' T[:nsvc;se - Travers —Suer Abmessungen  ohne Beanstancung Le respunsable D Raemaeksrs
mgitudmat - Long - Laengs coz oot | Der Werkssachverstacndige 02

ZSQTat - pss




Anges fo cerbificate 14K0038136-41 VOI Certificate
@ Amnexe du CCPU CCPU - Zeugmis
Anlage Zom Zeagms
@r@ m e o S 14K0038136-CE V01
CEO2 CEQS
Cerificatenumber (TUV)  DOP Nr GNK 08 (1
Ne du CCPUTUW)
Correspondance address Zerufikatar {TUV)
Adresse de correspondance - Adresse Fir briefwechset CED3
Year It
Annee
Swinneawyerweg 5 Poort Genk 7523 Jahr 0036
3600 Genk, Belgium
g CED1 CED4 o8
Manufacturer's works erder namber Perchaser and/or consignes Purchaser's order number
W° de 1a commande usine productrice Chent etfou destinatare N* de commands ghent
Werksaufiragsnummneer Besteller undfoder Empiaenger Kundetbas taflnumme
AYTOUTELE CEQS
802 19839/01-20699/602/01 APERAM S5&S LUXEMBOURG
15 AVENUE DE L'EUROPE Custonicr article womber
Ne darhle chent
4801 RODANGE Artikelmummer des Kundes
LUXEMBOURCG
CED7 CENg ARTIG5277 CET0
Identificaiion of the preduct Dimensions
Idenrfictnon du produst - Ideatsfiziermy des Ernugnisses Dirmensions - Abmessungen
Con) n* Thichaess Width Length
N° de bobme - Band Nr Epassiur - Theke Largeur ~ Breate Longucur - Eacnge
43300450 600 mun 1250 00 num
CEH1 CE12 CE13 CE14
Stsinless steel / Acter moxydable / Rustirerer Stuht
CEig
ENTOORS-4
CE18
Intgnded uses  burlding constructons or crvil engincenng
Usages prevus  Lonstruction immobtliere ou gente ¢l
Vorgesehent Verwendungen  Eioechbauten und [ngenieurbauwerke
CE17
Tolerancees ot dimenstons and shape
Tolerances sur feg dimensions et sur forme EN1005 I/EN 80O 9444-2
Grenzabmasse und Formtolersnzen
CE1a
Steef
Acter 1 440471 4401
Werkstofl
CE14
Hot rofled
Larminees a chaud
Warmgewalzt
CE20
Caoil / bobrne {/ Band
CE21
Elongation / Allongrement / Bruchdehnunyg
Tengile strength / Resistance a la traction / Zugfestigkert
Yield strength / Limite d'elasticite { Dehogrenze
Impact strength / Resistance au choe § Kerbsuhlagzatugked
Weldabrhty / Aptitude aun soudage / Sehweisseigmung
Durablity / Durabilite / Daverhafagkent
Charactenstios expressed as (ndicated i the above nentioned DOP
CE22

Regulaied substance no performance determuned

Substance reglementee  aucune performance determmec

Regulierter $toft keine Leistung fostgestellt

CE23




